
11.04Compact Rehab 871 E

Copyright © MONARK EXERCISE AB, Vansbro, Sweden

Pos. Qty. Art. No. Description Pos. Qty. Art. No. Description

1 1 9371-52 Cover, left 20 1 9371-162 Sensor with cable

2 2 5843-9 Nut M6 21 1 9371-8 Tension screw

3 2 5863 Washer 22 1 9371-33 Tension lever

4 2 14332 Screw M6x40 23 4 9327-7 Plastic cap, blue

5 1 9371-1-5 Frame 24 1 9371-3 Flywheel, complete set

6 1 9371-31 Handle grip 25 2 9309-39    -Nut M10

7 2 73712 Screw M8x35 26 2 5881    -Washer

8 1 9371-68 Digitalmeter 27 2 19001-5    -Bearing 6000-2z

9 1 9371-67 Meter holder 28 1 9309-38    -Spacer

10 2 8523-115 Screw 29 2 9000-17    -Spacer

11 1 9300-460 Crank set compl. 52T, 152 mm 30 1 9371-35    -Axle

12 2 8523-2 Dust cover 31 1 1210    -Sprocket 14T

13 1 9371-51 Cover, right 32 1 9371-30 Brake belt, complete

14 10 5673-9 Screw 33 1 9327-6 Support tube

15 1 9145-71 Handle, pair 34 1 9300-215 Pedal, pair

16 2 9371-71 Handcover 1 9300-207 Footstraps, pair

17 1 9371-16 Magnet 1 9371-150 Screw set

18 1 9371-55 Chain 1 9371-550 Decal set

19 1 9300-330 BB cartridge bearing

1 2 
3 

4
5

6
7

8

9

10

10

11

11

12

12

13

14

14
15

15

16

16

17
18

20

21

22

2324

25

27

28
29 30

31

32

33

34

19
19

26


